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10.000 GHz 14.000 GHz 1.000 MHz 13.96575 GHz -37.52 dBm -12.52 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.26134 GHz -37.46 dBm -12.46 db
14.000 GHz 18.000 GHz 1.000 MHz 15.53156 GHz -34.20 dBm -9.20 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.53506 GHz -33,93 dBm -8.93 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72315 GHz -34.98 dBm -9.98 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71065 GHz -34.91 dBm -0.91 d&
] ] ( ) J
Highest Channel / QPSK
Speé 1 =
Ref Level 0.00 dém  Offset 14.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
_10 dine—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_ _
40 dB r— i Bt R e e e P A e
~
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 952,25137 MHz -43.03 dém -18.03 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47002 GHz -42.19 dBm -17.19 dB
2,715 GHz 3,000 GHz 1,000 MHz 2,96019 GHz -41,73 dBm -16.73 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -37.41 dém -12.41 d8
7.000 GHz 10.000 GHz 1.000 MHz 7.34719 GHz -38,46 dBm -13.46 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.95376 GHz -37.58 dBm -12.58 dB
14,000 GHz 18,000 GHz 1.000 MHz 1554656 GHz -34.05 dBm -9.05 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.71715 GHz -35.03 dBém -10.03 d&
i
I J -
Date: 12.0CT

TEL : 886-3-327-3456 1 A41-29 of 31

FAX : 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 41/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
n trum
Ref Level 0.00 dem  Offset 14.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit §heck PARS
10 d3mE—BRURIOUS LINE ABS r 10 dBTE—$AURIOUS LINE ARS r
-20 dBm -20 dBm
LINE_ABS SPURIOUS_LINE_ABS
" i R e e ! PP 40 dBm " D I et s P PP ol
- D o
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.79710 MHz -43.02 dBm -18.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 979,39780 MHz -42,97 dém -17.97 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47482 GHz -41.37 dBm -16.37 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47187 GHz -42.12 dBm -17.12 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.94196 GHz -41.81 dBm -16.81 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.97415 GHz -41,63 dem -16.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.99888 GHz -37.48 dBm -12.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -37.23 dBm -12.23 d
7.000 GHz 10,000 GHz 1.000 MHz 7.35160 GHz -38,51 dBm -13,51 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.32720 GHz -38,52 dBm -13.52 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.30734 GHz -37.69 dbm -12.68 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.25484 GHz -37.29 dBm -12.2% db
14.000 GHz 18.000 GHz 1.000 MHz 15.55106 GHz -33.98 dBm -8.98 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.52256 GHz -34.04 dBm -9.04 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.74915 GHz -34.92 dBm -9.92 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00275 GHz -35.05 dBm -10.05 dB
{ It J e ( ) ] ]
Highest Channel / QPSK
Speé 1 =
Ref Level 0.00 dém  Offset 14.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
_10 dine—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_ _
_40 dp S, i, P iine Bt Il e P -
i~
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 951.76662 MHz -42.85 dBm -17.85 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46449 GHz -42.02 dBém -17.02 dB
2,715 GHz 3,000 GHz 1,000 MHz 2.71778 GHz -40.,66 dBm -15.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -37.35 dBm -12.35d8
7.000 GHz 10.000 GHz 1.000 MHz 7.33219 GHz -38.65 dBm -13.65 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.95176 GHz -37.65 dBm -12.65 dB
14,000 GHz 18,000 GHz 1.000 MHz 1551156 GHz -34,15 dBm -9.15 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.75115 GHz -34.96 dBm -9.96 d&
i
I J -
Date: 12.0CT

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG271545B
Frequency Stability
Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0011
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0006
PASS
-10 Normal Voltage 0.0034
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0049
20 Normal Voltage 0.0000
20 Battery End Point 0.0038
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A41-31 of 31
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41_HPUE

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.38 5.30 6.06 6.46 PASS

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

- A41(HPUE)-1 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41 / 20MHz / QPSK

Spectrum L“:" Spectrum L“:"
Ref Level 30.00 cBm  Offset 12,00 b Ref Level 30.00 cBm  Offset 12,00 b
o att 0de  AQT 2ms @ RBW 20 MHz o 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @153 view
S |
0 e 0 St
R fo T
N A
00 - - 00 C -
S N R
5 S i <
1€ 1 1€ N
1 1
A i
i 1
1E-04 - 1E-04 - -
\l y
1E-05: % 1E-05: |¥ e
F 2,599 GHz Mean Pwr + 20.00 dB F 2,599 GHz Mean Pwr + 20.00 dB
c y Cumulative Distri Function Samples: 130000 c y Cumulative Distri Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | 0.a% | p.01%
Trace 1 | 24.53 dbm 29,65 dbm 4.83 dB 2.36 dB 3.68 dB 4.38 dB 4.67 dB Trace 1 | 2350 cbm 29,69 dbm 5.79 dB 2.99 dB 4.54 dB 5.30 dB 5.59 dB
Marker Marker
J J [ JL ] SRR e
Spectrum t“%"‘ Spectrum t“%"‘
Ref Level 30.00 dém  Offset 12,00 d& Ref Level 30.00 dém  Offset 12,00 d&
o att 30de  AQT 2ms @ RBW 20 MHz o att 30de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 View @153 View
=i ==l
e s
o e o R
B SIS
00 < 00 <
B S
\; < <
A %,
1€ 1€
& A
: N
| 4
1E-04- - - 1E-04- B -
| ‘-
1E-05: - % 1E-05: \\ ‘\
F 2,599 GHz Mean Pwr + 20.00 dB F 2,599 GHz Mean Pwr + 20.00 dB
c y Cumulative Distri Function Samples: 130000 c y Cumulative Distri Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 221 cbm 29,54 dbm 5.73 dB 3.10 dB 5.07 dB ©.06 dB 6.55 dB Trace 1 | 20,66 Bm 26,40 dbm 7.52 dB 3.28 dB 5.30 dB 5.45 dB 7.13 dB
Marker Marker
J J BERnnED J ] [

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A41(HPUE)-2 of 34



seamran . FCC RADIO TEST REPORT Report No. : FG271545B
26dB Bandwidth
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.90 4.86 9.63 9.71 14.36 | 14.18 | 18.62 | 18.86
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.91 473 9.73 9.79 | 1448 | 14.36 | 18.86 | 18.90

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

- A41(HPUE)-3 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41

Middle Channel

/ 5SMHz | QPSK

Middle Channel / 5SMHz / 16QAM

ectrum L"e‘;“ ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 18.02 dm| mili] 17.02 dBm|
2.59123200 GHz 2.59292000 GHZ,
20 PR RN 26.00 dB| 20 y . L P 26.00 dB|
w0 = v Buw 4.895000000 MHz| wd S N VT g h 4.855000000 MHz
Q factor 529.4| Q factor 534.1
|
0 0 {“
i T
¥ ¥
BUE! f -10d ;
/ /
4 B, L A o P A
20 T
20,8 1 VT S TV P o N
-30 -30
-40d -40 d
50 df -50 di
60 df -60 o
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.591232 GHz 18.02 dBm ndB down 4.655 MHz ML 2.55262 GHz 17.02 dBm ndB down 4,555 MHz
T1 1 2,590542 GHz -8.31 dém nds 26.00 dB T1 L 2.590532 GHz -8.76 dBm nds 26.00 d&
T2 1 2,595433 GHz -7.96 dBm  factor 529.4 T2 1 2.595388 GHz -9.31 dBm  factor 534.1
L J J L] L Jjd ] ]
ctrum t"? pectrum ["5“
Ref Level 30.00 GBm  Offset 12,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,00 db @ RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
GEFY 20.64 dBm)| ™M1[1] 18.99 dBm)
2.5954380 GHZ| M1 2.5923810 GHz
20 = - X, 20
A [ e R Ny 26.00 dB [P VYA PR VoSN 26.00 dB
w0 4 N Bu 9.630000000 MHz 104 / ] \ 9.710000000 MHe|
] Q factor 269.5 Q factor \ 267.0)
/
od T 0 d — |
¥ { |
7
-10 df 7 10 de / i
L SN L N
= ¥ f =T
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,595438 GHz 20.64 dam ndB_down 9.63 MHz ML 2.592381 GHz 18.99 dBm ndB_down 9,71 MHZ
TL 1 2,568185 GHz -4.85 dBm nd8 26.00 dB T1 L 2.588125 GHz -7.34 dBm nd8 26.00 dB
T2 1 2,597815 GHz -4.96 dBm Q factor 269.5 T2 1 2.597835 GHz -7.15 dBm Q factor 267.0
L I 4 - [S JL 4 -
ectrum L"e‘;“ pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.64 dBm) ™M1[1] 17.02 dBm)
M1 2.5950380 GHZ| 2.5096730 GHz
20 20
e | o RB o 26.00 dB " LI 26.00 dB
04 il sl s A T A 14.356000000 MHz 104 AT eV TS 14176000000 MHz
T Q factor 180.8 7 Q factor ! 182.7
od / od __z .]'
-10 d -10 de -
{ \
. \
20,4 ~ 2 2 -
Satad T A - o P -
0B l «f‘-,,w W e N
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc K-value ¥-value Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
Y vp
ML 1 2,595038 GHz 18.64 dBm ndB_down 14.356 MHz ML 2.580673 GHz 17.82 dBm ndB_down 14,176 MHz
TL 1 2,585897 GHz -6.57 dBm nd8 26.00 dB T1 L 2.5850927 GHz -7.52 dBm nd8 26.00 dB
T2 1 2,600253 GHz -6.76 dBm Q factor 1B0.8 T2 1 2.600103 GHz -7.94 dBm Q factor 182.7
L I 4 - [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG271545B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum LE}“ ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.50 dBm) MiL1] 16.11 dbm)
2.5920810 GHz . 2.5891640 GHZ]
e — _ond_ 26.00 dB & Tk dB 26.00 dB
04 PN o V™ 18.621000000 MHz 104 e SN S L g Sy -\«./““l 18.861000000 MHz|
Q factor 139.2 i Q factor \ 137.9
o d . 0d / |
I, !
-0 d f -10 di 1
20 di pt LA n a 20 d 'l
- YN WO T AT e R AT T =
WY VRPN T Tl d I AL WYY Fal”
) 30
40 d -40d
50 d -50 d
60 df -60 o
CF 2.599 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,592081 GHz 16.50 dBm ndB down 16.621 MHz ML 2,589164 GHz 16.11 dBm nd@ down 18,661 MHz
T fy 2583689 GHz -8.66 dam nds 26.00 dB T L 2583689 GHz -10.57 dam nds 26,00 da
T2 1 2.602311 GHz -7.91 dBm Q factor 139.2 T2 1 2.60255 GHz -10.05 dBm Q factor 137.3
L J J L] L Jjd ] ]
3 6t .
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 16.75 aBm LY 1613 dbm
» 9423900 GHz M1 2.5938790 GHZ]
20 ! 20
_ - nde ¥ 26.00 dB R Ao_nds 26.00 dB
g [ Vs I M LAY 4.905000000 MHZ 04 r R el 9.730000000 MHZ]
Q factor \ 528.9) 1 Q factor 266.6
/ |
o4 0d
1
-10d 7 10 d
204 - - 20d
A 5 S o o — =
WERPLY1 Mol el J W A >
a0 30
40 d 40 d
50 df 50 d
&nd 60 d
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504239 GHz 16.75 dam nd8 down 4.905 MHz ML 2.503879 GHz 18.13 dam nd8 down 9.73 WHz
T1 1 2,590512 GHz -9.66 dBm nd8 26.00 dB T1 L 2.588205 GHz -7.11 dBm nd8 26.00 dB
T2 1 2.595418 GHz -9.57 dam qQ factor 526.9 T2 1 2.597935 GHz -7.95 dam qQ factor 266.6
L L J o L L J [

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum L“_‘;“ pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT b ALt 30 de SWT 1B.9 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.13 dbm)| 15.04 dBm
2.5868860 GHZ| 2.5876050 GHz
20 20
L P 260048 | o 26.00 dB
- ST Men VANV s sy 14476000000 MHz2 04 A DL 18.861000000 MHz
! Q factor 178.7 f‘ ‘ 137.2]
od 0 d
|
11 i
10 df -10 o \i
7 ‘ |
! /
20 d = w 20 d
ra TSN B VA AN SN Pt
e ~ WA e
T i AARTL AN
-30
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2586886 GHz 16.13 dam nd8 down 14.476 MHz ML 2.587605 GHz 15.04 dBm ndB_down 18,861 MHZ
TL 1 2,585837 GHz -9.56 dBm nd8 26.00 dB T1 L 2.583520 GHz -11.31 dam nd8 26.00 dB
T2 1 2,600313 GHz -9.57 dBm Q factor 178.7 T2 1 2.602391 GHz -11.36 d8m Q factor 137.2
L I 4 - [S JL 4 -

TEL:
FAX:

886-3-327

-3456

886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

ectrum L? ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.12 dBm| mili] 15.30 dBm|
2.59203100 GHz, 2.5968160 GHz
20 [1 26.00 dB| 2 ndg 26.00 dB|
104 L 4.725000000 MHz wd F A O e N Rl T W Pl . VAR, 9.790000000 MHz|
f 548.5) Q factor 265.2
od ] od {
1
-t0d - -10d - \‘
! \
20 d - s 20 d 3
4 \ A
2 FavA M \ A . o ) .
¥ v W y A
-40 -40 df
50 df 50 df
60 df -60 de
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,592031 GHz 14.12 dBm ndB down 4.725 MHz ML 2.556816 GHz 15.30 dBm ndB down 9.79 MHz
T1 1 2,590652 GHz -11.49 dam nds 26.00 d8 T1 L 2.588125 GHz -10.46 dam nds 26.00 d8&
T2 1 2,595373 GHz -11.52 dm  factor 546.5 T2 1 2.597915 GHz -10.71 dém  factor 265.2
L J J L] L Jjd ] ]
ctrum t"? pectrum l"%‘
Ref Level 30.00 GBm  Offset 12,00 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.71 dBm) ™M1[1] 12.66 dBm)
2.5992940 GHZ| 2.6003530 GHz
= 26.00 dB @ 1 26.00 dB
. .- 14.356000000 MHz - o o R 18.901000000 MHz
w ,f v T 181.1 T~ i v xor ™ T 137.6
1
od { L 1
/ !
. | |
-10 df s 3
] 1\ ¥
204 / ! y
n,
- N J Kf\ ) N \
30 BT Py b AN W LW_J
-40 ds
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,599294 GHz 15.71 dBm nd@ down 14.356 MH2 M1 2.600353 GHz 12.66 dBm nd@ down 18,901 MHZ
TL 1 2,585807 GHz -10.64 dBm nd8 26.00 dB T1 L 2.58345 GHz -13.07 dbm nd8 26.00 dB
T2 1 2.600163 GHz -10.24 dBm Q factor 1E1.1 T2 1 2.602351 GHz -14.69 d8m Q factor 137.6
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Occupied Bandwidth

LTE Band 41 : 99%0BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.47 9.07 9.01 | 13.49 | 13.43 | 17.90 | 17.82

Mode LTE Band 41 : 99%OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.51 4.47 8.99 8.99 | 1340 | 1349 | 17.86 | 17.94

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

- A41(HPUE)-7 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum = ctrum (=
Ref Level 30.00 cBm  Offsel 12,00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 100 kHz
o Att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.81 dBm| mili] 17.27 dBm|
20 2.59292000 GHz, - 2.59286000 GHZ,
BN LY ;:{\ulrj}‘ ; \‘ 4.485514486 MHz| ey \’\“,.w'-f! i (\/\._‘g‘w;fw 12 534466 MHz|
10 d 1 10 d
f \ f |
i \
od T T 0 T
! \ / |
BUE! " 04 .
209 - N a N \
b N S L RERG TR A o e 7o S ]
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,59292 GHz 18.31 dBm ML 2.55286 GHz 17.27 dém
T1 1 2,8907622 GHz 12.09 dém Oce Bw 4.485514486 MHz T1 1 2.5907722 GHz 11.38 dém Oce Bw 4.465534466 MH2
T2 1 25952478 GHz 12.41 dBm T2 1 2.5852378 GHz 12.53 dBm
L L J - L L J A

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
19.67 dBm) ™M1[1] 19.52 dBm)
20 2.5944990 GHz| 20 L 2.5891240 GHz|
9.070920071 MHz RN BV e Vq\; 9.010989011 MHz
10d 104
] \
o o \
/ /
-10 df -10 d /
fhh/a'-‘ T it LY o0 ]
Zi I 7 v Ay
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504499 GHz 19.67 dam ML L 2.589124 GHz 19,52 dam
T1 1 25864045 GHz 13.53 dBm Oce Bw 9.070925071 MHz T1 L 2,5885045 GHz 12.37 dBm Oce Bw 9.010969011 MHz
T2 1 2.5975554 GHz 13.83 dam T2 1 2.5975155 GHz 12.45 dam
L I 4 [S JL -

Middle Channel /

Middle Channel / 15MHz / 16QAM

ectrum LE}‘ vectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 36 dbm)| 17.47 dBm
- 2] 2.5953380 GHz - 2.5881450 GHZ]
£ VNI Sy ‘N,/-FOJ 8w, 13.486515487 MHz 13.426573427 MHz
104 I 10d
o fJ 0 4
10 d -10 di - -
J ] |
" J s : X
20 AR F=
A0 PR ey -y A NV v
a0
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2505338 GHz 18.36 dsm ML 2.588145 GHz 17.47 dam
T1 1 2,5862567 GHz 13.45 dBm Oce Bw 13.486513487 MHz T1 L 2.5862867 GHz 10.94 dBm Oce Bw 13.426573427 MHz
T2 1 2.5997433 GHz 12.08 dam T2 1 2.5097133 GHz 11.58 dam
L I 4 [S JL -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum = ctrum (=
Ref Level 30.00 GBm  Offsel 12,00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
fo Att 30d8 SWT 1B.G ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.82 dBm| mili] 16.31 dBm|
20 p 2.5937190 GHZ| - " 2.5990740 GHz
T un OCG Pre 17.002007902 MHz 1 Qoabuy 17.822177822 MHz
e u WAy, e . il
10d 10d - i Y —
/
od i od
[ !
-od 4 -10d I t
20 @B My ' = o o 20 d s .
el e L TN SY N AT Y N
Porrd | pof L”
= 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2593719 Ghz 16.82 dBm ML 2.550074 GHz 16.31 dBm
T1 1 2.584049 GHz 13.21 dém Oce Bw 17.902097902 MHz T1 1 2.5840889 GHz 11.71 dBm oce Bw 17.822177822 MHz
T2 1 2601951 GHz 12.08 dBm T2 1 2.6019111 GHz 11.76 dBm
L L J - L Ju J A

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum s pectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.53 dBm) ™M1[1] 17.76 dBm)
.59185100 GHz M1 2.5915610 GHz
20 20
¥ By 4.505494505 MHz - £.991008991 MHz
T Il i oo™ L A i
10d . + 104d ]
/ | !
od 0 d 7
10 df -10 o -
s / \ |/ [
N J (o s \ \- A
T Y N A .
30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501851 GHz 16.53 dam ML 2.591561 GHz 17.76 dBm
TL 1 2,5907423 GHz 9.74 dBm Oce Bw 4.505454505 MHz T1 L 2.5885045 GHz 11.59 dBm Oce Bw £.991008991 MHz
T2 1 2,5952478 GHz 12.20 dBm T2 1 2.5074955 GHz 10.87 dem
L I 4 [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum L“_‘;“ vectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.70 dBm) 15.00 dBm)
- 2.5989640 GHz - 2.5961970 GHZ]
N N . Ocg Bw 13396605397 MHz R 17.862137862 MHz
| it P At A , a
o ; N a¥ AWaY; 0d 7ol U, J
o o |
10 d -
e
- o E
JAvaval b
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.598964 GHz 16.70 dam ML 2.505197 GHz 15.00 dam
T1 1 2,5863167 GHz 10.35 dBm Oce Bw 13.396603397 MHz T1 L 2,5840889 GHz 10.65 dBm Oce Bw 17.882137862 MHZ
T2 1 2.5997133 GHz 11.32 dam T2 1 2.501951 GHz 9.41 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ectrum = ctrum [=
Ref Level 30.00 cBm  Offsel 12,00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auto FFT e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.64 dBm| mili] 16.55 dBm|
20 2.59379900 GHz, - e 2.5954180 GHz
4.465534466 MHz o  occmw £.001008991 MHz
= [ P D e, N T2
w0 ; LAY NS ¥, 104 7 N A -
7 | T
{ | { \
od od 1
| [ |
BUE! \ -10d ! K
20 d L 20 di L
| | i ~ ‘
a0 f Mhany o) A~ N -L) g R \ . W L) ’.\ ! |
T S R
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,593799 Ghz 14.64 dBm ML 2.555418 GHz 16.55 dBm
T1 1 2,5907722 GHz 8.36 dBm oce Bw 4. 465534466 MH2 T1 1 2.5884845 GHz 10.24 dBm oce Bw 8.991008991 MHZ
T2 1 25952378 GHz 9.61 dbm T2 1 2.5574755 GHz 9.14 dBm
L L J - L Ju J A

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.83 dBm 12.73 dBm)|
- 2.5941690 GHz - 2.5922810 GHZ]
o 13.486515487 MHz M1 g 17.942057942 MHz
10 7 o i 10 e iy vt
\
od L 0 di H
| ' |
-1 d - 10 di f T
|
204 ! 20d ;
/ I, / [
A A f Vs N . J
30, 48— = A -0 A o= A
I - AP AL Y d W
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.594169 GHz 15.83 dam ML 2.502281 GHz 12.73 dam
T1 1 2,5862268 GHz 9.58 dBm Oce Bw 13.486513487 MHz T1 L 2.584049 GHz 7.05 dam Oce Bw 17.942057942 MHZ
T2 1 2.5997133 GHz 9.82 dam T2 1 2.601991 GHz 9.43 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Conducted Band Edge

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dém Offset 16.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
20 d!ﬂ!‘%“‘! PURIOUS INE_ABS PABS 20 th‘n‘E SPURI S_LINE_ABS PASS
10 dBm 10dBm
0 dem 0 dBm l
-10 dBm -10 dem
20 daam,
SPURIOUS_LINE_ABS
-30 dBm
-40 dBm
50 dam
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.68564 GHz 24.86 dBm -5.14 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49039 GHz -32.83 dém -7.83 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -11.94 dBm -1.94 dB
2.490 GHz 2.495 GHz 1.000 MHz 249483 GHz -19.49 dém -6.49 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -17.75 dBm -7.75 de
2:495 Gz 2,496 GHa £0.000 kHz 2.49600 GHz -18.33 dém -5.33d8 2,695 Gz 2.606 GHz 1,000 MHz 2.69502 GHz -28.54 cBm -15.54 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz 24.24 dém -5.76 dB .606 GHz 2.715 GHz 1.000 MHz 5.65800 GHz 3162 dBm £ 52 dn
.
il ) ve N [ 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 16.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS FAJL
20 dhlpe _PPURIOUS LINE _ABS PABS 20 ahiffe—BPURIOUS LINE ABS FAIL
10 dem ,.]
0 dBm f ] dem \
( 10 dem
-10 dBm i \\ \_|
o0 Aam " -a0 dem T
SPURIOUS_LINE_ABS
-30 dBm [ 30 dem g
PRI 40 dBm R L TS B ———
40, dBm—|
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.68842 GHz 11.05 dBm -18.95 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49043 GHz -27.49 dém -2.49 d 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -15.07 dBm -5.07 d2
2.480 Gz 2.495 GHz 1.000 MHz 2.49489 GHz -15.10 dém -2.10 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz* -8.90 dbm* 1.10 dg*
2:495 Gz 2.496 GHz £0.000 kHz 2.49600 GHz -22.65 dam -9.65 8 2.695 GHz 2,606 GHz 1,000 MHz 2,60500 GHz -24.92 dBm -11.92 d8
2,498 GHz 2.501 GHz 100,000 kHz 2,49921 GHz 10.98 dBm -19.02 dB > 856 GHz 5716 GHz 1,000 Mz 5558658 GHe 5731 cbm 551 db
.
I 1 i
Date: 16.SEP.2022

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG271545B

Highest Band Edge / Full RB

Spectrum I

ﬂlll
v
Ref Level 30.00 dém Offset 16.00 dB & RBW 10 kHz

Att 30dE & SWT 100 ms & VBW 30 kHz Mode Auto Sweep
SGL Count 100/100

CF 2.6915 GHz
Channel Power

Bandwidth 1.00 MHz

)

Date: 17.8SEP.2022 07:50:17

691 pts

Span 2.04 MHz

Power -10.35 dBm
J

Tx Total -10.35 dBm

TEL : 886-3-327-3456

Page Number : A41(HPUE)-12 of 34
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] o
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dém Offset 16.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 d!ﬂ!‘%lﬂ PURIOUS INE_ABS PABS A 20 th‘n‘E 'PllHlff‘i IS_LINE_ABS PASS
10 dem ” 10 dBm
Il i
0 dem I \ 0 dBm ! !
-10 dem
-10 dam 1 t \_l
o0 dam I -20 dBm— I
SPURIOUS_LINE_ABS
-30 dBm =0 cém
-40 dem bt ekl
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8968 GHz 24.03 dém -5.97 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48076 GHz -31.88 dém -6.98 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -12.79 dBm -2.79 dB
2.490 GHz 2.495 GHz 1.000 MHz 249454 GHz -17.61 dém ~4.61d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69111 GHz -17.98 dBm -7.98 dg
2:495 GHz 2.496 GHz 50.000 kiz 2.49600 GHz -18.38 dém -5.38.d8 2,695 GHz 2.696 GHz 1,000 MHz 2.69514 GHz -30.22 dBm -17.22 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49534 GHz 23.44 dm -6.56 dB .606 GHz 2.715 GHz 1.000 MHz 5.65802 GHz 3270 dBm 770 dn
.
Il j [ £
Date: 16.SEFP.2022 20:41:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 16.00 de

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
20 d!ﬂﬁ'” SPURIOUS _LINE_ABS PABS zudkmp PURIOUS LINE ABS PASS
10 dem s .\I
o dom [ 1 1
-10 dém ! 10 dem [
o0 dam, it || -20 dem =
SPURIOUS_LINE_ABS - |
-30 dBm ~30 dem
-40 dBm
40 darm——| i WMWW
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8844 GHz 9.53 dBm -20.07 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -27.80 dém - ds 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -18.12 dBm -8.12 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -16.89 dém -3.69 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69117 GHz -11.36 dBm -1.36 d&
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -24.87 dBm -11.87 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69502 GHz Z54.23 dBm C11.23 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49894 GHz 9.53 dBm -20.47 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69603 GHz ~57.04 dbm ~5.04 dB
Y
)i i )
Date: 16.5EP.2022 2 16
TEL : 886-3-327-3456 Page Number 1 A41(HPUE)-13 of 34

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] o
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dém Offset 16.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 dIﬂ,l%lb-! PURIOUS INE_ABS 20 th‘n‘E 'PIIH[[&; IS_LINE_ABS PASS
10 dBm 10dBm 1
i
0 dem 0 dBm r i
-10 dém -10 dém [ \_|
50 dam -20 dem I
SPURIOUS_LINE_ABS
-30 dBm =0 cém
-40 dem x. :
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 22.56 dBm -7.44 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48983 GHz -34.49 dBm -9.49 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -15.65 dBm -5.65 d8
2.490 GHz 2.495 GHz 1.000 MHz 249495 GHz -22,39 dém -9.39 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -20.48 dBm -10.48 d&
2:495 GHz 2.496 GHz 50.000 kiz 249600 GHz -21.66 dm -8.66 8 2,695 GHz 2.696 GHz 1,000 MHz 2.69503 GHz -31.05 dBm -18.05 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz 21.79 dem -8.21 dB .606 GHz 2.715 GHz 1.000 MHz 5.60804 GHz 34 06 dBm 508 dn
.
Il j [ w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 16.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PAES | SPURISHIE GHEEKARS PABS
20 dh,l%lr! EPURIOUS INE_ABS PABS 20 dh’_‘LI‘P SPURIOUS _LINE _ABS PASS
10 dBm R M
0 dBm dem 1
’ L10 dem
-10 dBm | l \_l
o0 e | 20 dem MAa, e i
SPURIOUS_LINE_ABS L™
el , -30 dem M
-30 dBm M =) el
40 dem %ﬁwii
-40 dam bl ‘
-50 dBm
50 dBm
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68870 GHz 9.58 dBm -20.42 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49043 GHz -30.78 dém -5.78 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -22.79 dBm -12.79 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49489 GHz -20.73 dém ~7.73d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69101 GHz -15.49 dBm -5.49 dg
2.485 GHz 2.496 GHz 50.000 kHz 2.49598 GHz -29.40 dBm -16.40 dB 5 595 CH= 2896 GHz 1,000 MHz 2 69506 GHz 26 97 dBm 307 de
2.495 GHz 2.501 GHz 100,000 kHz 2.49979 GHz 7.96 dBm -22.04 dB > 856 GHz 5716 GHz 1,000 Mz 5 55624 GHe ~30-55 cbm S 53 db
T
I 1 i
Date: 16.SEP.2022 20:4B:55 16
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 41 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

=)

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 16.00 dg

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 dhlpe _PPURIOUS LINE _ABS PABS 20 dbiRE 'PllHlﬁ IS_LINE_ABS PASS
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